
BARRINGER MAGENTA LIMITED 

Certificate of Analysis 

W. G. Ha i n s w o r t h § Assoc. L t d . , 
2310 C a r l e t o n S t . S.W., 
C a l g a r y , A l b e r t a . 
T2T 3K7 

I HEREBY CERTIFY that the following analyses were performed by us on the herein described 

3750 - 19th STREET N.E. 

SUITE 105 

CALGARY,ALBERTA 

CANADA T2E6V2 

PHONE: (-403) 276-9701 

TEL 

800323 
Report No. 045O81 

D a t e Feb. 13, 1981. 

Rock samples. 

SAMPLE NUMBER Au 
opt 

Ag 
opt 

460-P .195 .011 

461-P .124 .014 

462-P .003 .005 
J 

463-P .138 .005 /V" 

464-P .393 .014 /¥' 
i r 

465-P . 248 .017 

466-P 2.08 .140 ffi* 
7 r 

2*r /7 
467-P .195 . 005 . / 

i * 

Note: Rejects retained one month. 
Pulps retained three months 
unless previous arrangements 
made in advance. 

Barringer Magenta Ltd. 

Signed 


